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ZHENGZHOU HAOMEI INDUSTRIAL CO., LTD
1103, FIRST INT., NO.14 WAIHUAN ROAD, CBD, ZHENGZHOU, CHINA

ALUMINIUM PLATE 7075 T6
T:3.0mm
7075 T6

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Quantity

Date of Receipt
Testing Start Date
Testing End Date

Test resuli(s)

Signed for
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1
Jul 06, 2017
Jul 06, 2017
Jul 13, 2017

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

SGS-CSTC Standards Technical

Services(Tianjin) Co., Ltd

o/

Kevin Zhou
Authorized signatory
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1. Test Item: Chemical Composition Analysis:

Test Method: OES

TEST REPORT

No.
Date :

Page: 2of 2

TJIN1707009247ML
Jul 13, 2017

Element Si Fe Cu Mn Mg Cr Zn Ti Al Conclusion
1.2- 21- | 0.18- | 5.1-
o < < < < _— —
Req.,% | <0.40 | <0.50 20 <0.30 59 | 028 | 6.1 <0.20
Result ,% | 0.05 | 0.20 16 | 0.10 | 25 | 0.21 5.8 | 0.02 | Remainder Pass
Note: The results comply with the requirement of ASTM B209-14 Type (7075).
2. Test Item: Tensile Test
Test Method: ASTM E8/E8M-16a
. Tensile strength Yield strength Elongation after
Test item Sptecwgen (Rm) (Rpo.2) fracture(A) Conclusion
yp (Ksi) (Ksi) Lo =50mm (%)
Req. | - 276 267 28 | -
Rectangular
1 specimen 81 73 13.0 Pass

Note: The results comply with the requirement of ASTM B209-14 7075 Temper T6
(0.012 in.<T=0.020in.).

Sample photo
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